PARTS CATALOG NO. A1131

9
L .

.‘; 4

; ROTARY MOWER. GRADER
3 BLADE AN MP CART
| ON

= CASE 2 2,442 AND 444
= co CT TRACTORS

—r

PRICE 75 CENTS

5 51 . CASE COMPANY
Racine, Wisconsin, U.S.A.




PARTS CATALOG NO.A1131

ROTARY MOWER, GRADER BLADE AND DUMP CART

MOWER
SERIAL
NUMBER

S

NOTE @
The grader blade serial number is locate the=back of the mould board.
There is no serial number located on the art,
e/
MODEL DESIGNATIONS /\&%}TRACTOR APPLICATION
VN
0 222 442 Gl

Qt

F 40 ROTARY MOW EK%\Q; X X

N
F42 ROTARY MOWERY\S
| B> | X X

F 44 ROTARY%@F& X X
F5 RAD@@ADE

0 GRADE 2 X X
F54 GRADER BLADE X X
E60 DUMP CART X X X X

When using this catalog, notice the reference to serial
numbers of various components noted here and listed .in
the "description’ copy. By referring to correct serial num-
bers, proper parts identification will be assured

Serial Numbers




GENERAL INFORMATION

indexes

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Parts. An alphabetical index is provided at
the front of this Catalog to locate the major
groups or assemblies. A numerical indexat
the rear of the Catalog gives the part num-
bers and the pages on which they are de-
scribed.

HHlustrations

All parts are illustrated in '"Exploded
Views'" which show the individual parts in
their normal relationship to eachother. Re-
ference numbers are used in the illustra-
tions. These numbers correspond to those in
the ""Reference Number'" column and are fol-
lowed by the part number, description and
quantity required.

Indented Descri%

Indented parts in the descriptive list are a part of
The quantity shown in the '""Number Required' co
chine except where parts are 'indented in descripti

Orders

Orders should plainly specify correct part
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-
ment and shipping address.

Changes

When changes to the machine make itnec-
essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page number as those they replace
and the '"issue'" number and date will be
advanced.

It is imperative that revised Parts Book
into their respective

to do so will oeonfusion and defeat the

purpose of

@: ding assembly or sub-assembly.
the number of parts used on a ma-
~In this case the quantity shown is the

number required for the preceding assembly o sembly.
REF. PART NO. A\ RIPTION REQ'D
A 55159 CYLINDER‘AS ear Steering . ...........oneuu.. 1
28 A 56208 SOCKETZ rear CYMNAer . . .. .ii:e i o 6 et el 1
29 A 55956 justing, socketassy . ...........c0.... |
30 A 55957 A R\=t80CKket Ball. k.. .. . v oo s o rnn e e 2
31 A 56210 @ G - socket . . .i..... 8 3W0 XHATLE A, 1
32 A 56209 SEAT - Socket SPTANE « o v oo oo v osees oo 1
33 G 45175 %A.MP ASSY - SOCKEt @SSY . . . v v vt v e e 1
16- 836 @ BOLT - 1/2" x2-1/4" N.F.heX. . . . v v o v v v v e 1
34 132- 104 @ PIN - cotter, 3/16" X 3" . ..\ v v ee s eer e 1
35 A 55889 STUD - ball,socket & cylinder .. .............0... 2
36 13- 410 BOEP-~ 180 %-5/81- DB hhoX - v v sop s v e e 4
37 92- 4 LOCKWASHER - 1/4" SAE . . .. v i e it mienennn 4

Terms "Right Hand” and "Left Hand”

"Right Hand" and "Left Hand" sides of this machine are determined by standing at the rear
of the unit and facing in the direction of forward travel.



ALPHABETICAL INDEX
MOWER SECTION

Page
220-222 220-222

F40 F42

Belts, Drives s+« «c e e cecens 11 13
DIEIVEL « « o s sip o = Fosatoe Age wis -« o fatinss 11 13
Blages s o » a s o5 & sk ok s o s v o 'aign e 5 7
DECK + » w05 sine oo e 885 ¢ o v o5 o + 3756 A28 11 4.3
CATAS » adfs oo o » Bidin = & ol Bn o » 5 9% » 11 13
Housing, Spindle « « « « e e et oo e veeennnn 5 7
Prilleys, DeCK; susssnsnsssvencnsonsanessgdos 11@@ 13
Pulleys, Drive Assembly...ccoescseses X 17

Rod, Lift Le¥er .. cessansnvecavssss 1 13

Spindles o 7
SECTION
Page
220-222 442-444
@ F50 F54
Blade + + ¢ - - % ................. 19 19
Carriage - @ .................. 19 19
Edge, Cutting « « « « « e e e e o v veeeeennn 19 19
SRiIde s sovosdliiice OFws ansown os doce 19 19

DUMP CART SECTION

Page
ALL MODELS
Dump Cart o o e o ¢ e e 0 o e 0o e oo oeceeoeceaosn 21

442-444
F44

15
15

9
15
15

9
15

17

15






CASE ROTARY MOWER, GRADER BLADE AND DUMP CART
MODEL F 40, 38" ROTARY MOWER
220 AND 222 COMPACT TRACTORS

REF. PART NO.
1 C 10807
2 C 10899
3 C 10810
4 15- 612
5 115- 206
6 C 12261
i/ 92- 6
8 C 10808
9 c 121

10 C 10822
11 C 10942
12 C 13165
13 132- 310
14 195- 108
15 C 14430
16 C 14359
17 C 14429
18 138- 2033
19 111- 362
20 192- 21
21  129- 103
22 129- 102
23  192- 20
24 C 14768
25 113- 103
26 A 70524
27 C 12518

Printed in U. S. A.

DESCRIPTION REQ'D.
HOUSING_mOwerspmdle © ® e 0 e 0 c 0000000000000 000e0 e 3
BEARING - spindle -------------------------------
SPACER - bearing = +++esvesssessoescoceccecennnn
BOLT - 3/8" x 3/4" NC Hex .....
BOLT - 3/8" x5/8"NCHexX « e ceoo.

BLADE - moOwer 14" « ¢ c e e e e e e ceeeecceocccoccsscscseaos
LOCKWASHER - 3/8"...... o I fe et ~as

SPINDLE -outhoard = « c c e« ¢ ¢ o e o eceeeeececcocscscsososcaes
SPINDLE - center = « = » ¢« « « e o o 8 o 6 s s e 0 8 s 0 0 s e 0 s s e s e e e
WASHER - mower Spindle- e e 5 e 6 e s 0 0 0 00 e 08 0 8 0 s e 0 e e e s e
WASHER - bearing SEAl cc e e e e e e e e oo e oo
SHAFT -center roller = = ¢ = e ¢ o c oo o oo o oo oeeseocececseecose
PIN - cotter 1/8" x 1" Zinc Plated - -
WASHER - plain 11/16" ID x 1-3/4"
AXLE - roller R, H, = s> : )
PLATE - roller mounting « « « -«
AXLE - roller L, Hoe « « « = » « (-4

PIN - roll 1/4" x 1-3/8" A e T i 1

BOLT - Rd. Hd. short squ érk 3/8'" x 1" Zinc Plated+ « « « - - 4
LOCKWASHER - 3/8" ed . 5% % s 3 5 . s . 4
NUT - FHNC 3/8" ZimRe\Ntlalled +  + s oo s ovoooccncaanoeass 4
NUT - 5/16" NC QTR DIgtall v o o5 5o 4 oo 5555 ¢ aaen 1
LOCKWASHER inc Plateds s 2 o5 o005 @ sow o o o o sraens 1
SPACER DA R ones 61le: ot Al sradsre. o aniis o] e e sllcieaitelials Notis de R A 1
BOLT - 5/1¢ CiHex-Zinc; Plateds.s o < o5 lan = o SR |
ROLLER (5§ 20\ diameter x 6.81 rubber « « =+ c s+ e .. 1

2 diameter x 5.81 rubber < =« cc 0. 6

June 1969






CASE ROTARY MOWER, GRADER BLADE AND DUMP CART

MODEL F 42, 44" ROTARY MOWER
220 AND 222 COMPACT TRACTORS

REF. PART NO. DESCRIPTION REQ'D
1 C 10807 HOUSING - mower spmdle ....................... e eee 3
2 C 10899 BEARING - spindle = = =+ s =occseo==* Tl w5 5 85 5 s mow b 6
3 C 10810 SPACER - bearmg ............................... 3
4 15- 612 BOLT -3/8"x3/4"HCHeX ccccococsccccccccccccccs 12
5 115- 206 BOLT - 3/8" x 5/8" NC Hex Zmc Plated ...« s s bee s eee 8 ae 6
6 & 12262 BLADE - mower 15_1/2" ............ e e e s s s 000 s e 0 e 3
7 92- 6 LOCKWASHER - 3/8"¢ ¢ s e s sesecoscocecscceoccosss 18
8 C 10808 SPINDLE - outboard «++*+s s sceecececceccccccerccs 2
9 C 12177 SPINDLE - center = ** * * o SNRLe 8 o ceocscssscccee e ee s .1
10 C 10822 WASHER - mower spindles = = = s sssssoseecceces o oiE el v e e 6
11 C 10942 WASHER - bearing seal--**==**o2°* """ R S L S 3
12 (o 13165 SHAFT - center roller « = ==+ ~* N s e o s 0 e 0 s e s e e e 00 s 1
13 132- 310 PIN - cotter 1/8'" x 1" Zinc Plate N\e¥eeoeeosccsccococcen 3
14 195- 108 WASHER - plain 11/16" ID x 1-@7R\QD s cs 10
15 cC 14375 AXLE - roller R. Ho o oo o o/ \Q\gH)o s o 0000 asin e ain oTemeroe 1
16 C 14359 PLATE - roller mounti . .@ ...................... 1
17 C 14361 AXLE - roller L. H.- L“XO ........................ 1
18  138- 2033 PIN - roll 1/4" x 1-3/8 o5 DA - PR T 1 S b 2 okl
19 111- 362 BOLT - Rd. Hd. s % e neck 3/8" x 1" Zinc Plated =« * - * 4
20 192- 21 LOCKWASHER - 3/(8*7iic Plated <o coco oo s B e w @ ie el
21 129- 103 NUT - 3/8" N

22 129- 102 NUT - 5/16"

23 192- 20 FEOY

24 C 14768

25 113- 103

26 A 170524

June 1969

Printed in U. S. A.






CASE ROTARY MOWER, GRADER BLADE AND DUMP CART
MODEL F 44, 44" ROTARY MOWER
442 AND 444 COMPACT TRACTORS

REF. PART NO.
1 C 10807
2 C 10899
3 C 10810
4 15- 612
5 115- 206
-6 C 12262
/) 92~ 6
8 C 10808
9 Cc 12177

10 C 10822
11  C 10942
12 C 13165
13 132- 310
14 195- 108
15 C 14375
16 C 14359
17 C 14361
18 138- 2033
19 111- 362
20  192- 21
21 129- 103
22 129- 102
23 192- 20
24 C 14768
25 113- 103
26 A 170524
27 C 12518
28 A 170514
29 C 14608

Printed in U. S. A.

DESCRIPTION REQ'D

HOUSING - mower spind]_e. s 6 me o 0ee ®eeeesess s eee e e 3
BEARING_Splndle P Y N 6
SPACER - bearing ....... © e o e 0 00 s 000000 s e o sre s o o o 3
BOLT - 3/8" x 3/4" NEC HEX"“. . eco o 06 s 50 caioos assowssasl
BOLT - 3/8" x 5/8'" NC Hex Zinc Plated ¢ c e c e 0 e 00 0o Smelekel 6
BLADE - mower 15-1/2"" «« e+« e e e e e esee foeeeeeen «e.3
LOCKWASHER = 3/8!". « s-t.ss 6 s es s s0iss»sisescsesssese 18
SPINDLE - outboarde » « « « « « ein e o os o o @ o 876 6 8 e & & el e TaNe 2
SPINDLE - center « « « « e e e e 0 o0 00 oo arete & e (& i 0lie & o o 1
WASHER - mower spindle . . . o oo o & o eTe wlene w e is @ SNkl allenataleh O
WASHER -bearing Seali . « e 3 cecococosscscsssssocscscscssd
SHAFT - center roller « « « « « « « o @ o B e S e e e B e e e 1
PIN - cotter 1/8" x 1" Zinc Plated - cec e s e+ -3
WASHER - plain 11/16" ID x 1-3/4~ I 12
AXLE - roller R, H, e ¢ « « » « ........ 1
PLATE - roller mounting « « «(¢ + &« « - - « R 1
AXLE - roller L. H, « s - el el a s el o 5 @ & 5 & ererale 1
PIN - roll 1/4" x 1-3/8" AT ate sl erahe Taks o o (orinnw royialelariagens il
BOLT - Rd. Hd. short eck 3/8" x 1" Zinc Plated « - - - - - 4
LOCKWASHER - 3/ TAtedl sl et oie) o1 suenishersl s iale “ol alis tuse takiel/ 4
NUT - 3/8" NC H Platedie sooie: o o e loleraris s s o e oltnl o e e
NUT - 5/16" NChox ZHfc Plated « c c e e e c oo e veecacceces 1
S sletotsrelil:

............................... 1

‘6.0-.1

............... 1

......... 4

........... 2

.......... 2

June 1969



10




1
CASE ROTARY MOWER, GRADER BLADE AND DUMP CART

MODEL F 40, 38" ROTARY MOWER

220 AND 222 COMPACT TRACTORS

REF. PART NO. DESCRIPTION REQ'D.
1 C 14276 GUARD - deck belt, LLH, ¢+ ceceecceccccns oo eimie ane S |
2 C 142715 GUARD - deck belt, RH, ¢+ e o o ONELIE) BhE al e ie wye e e s 'l
3 C 14603 COVER - deck belt, front « « e ¢ e e c 00 0e vt ceeeees Soeease 1
4 187- 1036 SCREW - 1/4'" x 1/2" self-tapping hex « « « « « « onsTeye v e o s lsels 10
5 C 14893 BELT - mower drive « .« ...« oo wietis s e i o et a R 127 v Tele STy 1
6 C 12252 PULLEY - mower deck drive « e e e e e oo oo 6 % 5 e @ R
(i C 12627 BELT - mower deck driven « ... ... oo B e ewenege, o o e efere) 1
8 131- 178 NUT -10ck 3/8" NCheXZP « e ceeeecscoccscccnsssccncans 2
9 195- 522 WASHER - plain 3/8" ZP ¢ e e e e e s s seescscccccccssnnns 2
10 C 12251 PULEEY = deck 1dler o o o s 0 e o 0060 s o569 o soe ssessss )|
11 C 14768 SPACER - idler bracket «ccecee .. 6% S 6 ele o BiielE e E(els Sl 1
12 C 12267 LINK = bottom 1t Lo H. s s o siors f\eiis & oo oo sis s o000 o 00 2
13 C 14731 BRACKET - deck idler « .. .«.. DD @ o ieie o ifeile W, & e BT 1
14 C 14482 SPRING - deck idler « « e ¢ o ¢ o o Vi & suee 6 e e ele e e Tellele 1
15 C=" 12253 PULLEY = MOWET deck « s s s omg\X o })s s o8 ssnssesiossessss 3
16 126- 19 KEY - Woodruff #11 + « o« « - @ ..... IR - 4
17 C 10898 PIN - safety. ... .. . AN S 3
18 195- 530 WASHER - plain 1/2" NP5 & 5w o ouene el v o e e alE aiio 8
19 C 14630 ROD - lift adjust . . o % GRSl &) (w18, & i) ) " & 8 8w e 1
20 C 14265 PIN - clevis 1/2" ./~ Wl Y . e om0l e 3
21 C 14631 ROD - lift . ... % ........................ 1
22 132- 310 PIN - cotter 1 P taiss e s ol nelelahele srs o (e s lewe e "oks 7
23 C 14602 LINK - cente v ol s e o0 el e e N T ol s o raT N P o 2
24 C 10952 e ¥ kel o s elial e N e o ot 3 eee IsTeal o 2
25 141- 56 oD tle aid o aie s 85 e g6 s s & ue b e ane e iee oe 2
26 129- 105 EAZP v v s ARSI e Tae SUE e ialateliele 2
27 C 11985 DEFODOER « 550t 450 0 s 0 o I e BTt i v P e & 56 & 2
28 C 14235 B2 mower lift c e e e e e ceceoeee T 5 o e e e este b S e e e 1
29 C 1257 \ B 1Y 00 « 3is . 5796 o ave s oo5 & b 7 KPRt sis & e s aFe ete ® 1
30 131- 165 P~ 10ck 1/2" NChex ZP « e cececcces 2 % o s sipunden e e 1
31 111- 317 OLT - 3/8" x1" Rd. Hd. Sq. Neck ZP « .« . .. o6 & sherese el e o 1
32 C 142 DECK - rotary mower 38" ««.ccc ... T wnle w g e o RS oie e 1
33 131- NUT -1ock 3/4" NFheX ZP ¢ cceeecoccocccs e Ut 3
34 A DECAL - "CAUTION SPINNING BLADE" ¢ ccccceecccecoscos 2
35, C DECAL - "ASA" Safety e ccceocececccccccccccssccccscs 2
36 C 519 DECAL - "NOSTEP" ¢ ccecccsoee B s (66 & @ iam e e b e .0 ele. sae e e 2

Printed in U, S. A. June 1969






13

CASE ROTARY MOWER, GRADER BLADE AND DUMP CART

MODEL F 42, 44" ROTARY MOWER

220 AND 222 COMPACT TRACTORS

REF. PART NO. DESCRIPTION REQ'D.
| C 14272 GUARD - deck belt, L.H, ...... s lee e aTe 5le leie & . selW B wie ol
2 C 14273 GUARD - deck belt, RH. .cccececceces al s rematerstie ayelielalope 1
3 C 14603 COVER - deck belt, front ..... 5 o s @8 6 @ [0 AT TS R o bl
4 187- 1036 SCREW - 1/4'" x 1/2" self-tapping hex ....ceecccscccencs 10
5 C 14893 BELT - mower drive ¢ « c o e o o « G e & w (o B e aliee & & wiel e el AP |
6 C 12252 PULLEY - mower deck drive ... ..« .. ol s lale SSTe ars (eielie Sie 5l
7 C 10919 BELT - mower deck driven ...... o alelseraseel . 5 Beenw oy e |
8 131- 178 NUT - lock 3/8" NC heX ZPe e e e e veecsscscns o & Srerelel srens el O
9 195- 522 WASHER - plain 3/8" ZP ...ccecvens o 513 16181 s o erTetehe s elleten
10 C. 12251 PULLEY -deckidler . « c e e e e s o s cocceccccsecs cileone SN xeke bl
11 C 14768 SPACER - idler bracket « « c c e e e s e e eeeeccene i fle, o s ik w76 fe e Nelil
12 C 12267 LINK - bottom lift L.He e ¢ ¢ ¢ ¢ e e oo e e o0 s o e e i
13 C 14731 BRACKET - deck idler . « « ¢ o o o« o 1! 8, 6us. (6 AT 8 (o 1@ m]e Ay
14 C 14482 SPRING - deck idler..... o @l a.m N % 5 s e 0w e oo beretatl:
15 C 12253 PULLEY - mower decK. . ..« .. 4 feie, e el iel i @ 5 T B8 &) &) e gw oS
16 126- 19 KEY-Woodruff#ll......@ ..... e 5nie s seler e e iaie ur o R
17 C 10898 PIN - safety « o oo R o sieL e @ & & ee eusiel e oo e s S
18 195- 530 W ASHER - plain 1/2" ZN O v o5 o Peratioon m s k¢ w BETE LS ...8
19 C 14630 ROD-liftadjust...Q N o G 6 e e e (e (818 e e es @ 8 B eie e e e 1
20 C 14265 PIN - clevis 1/2". 2 NN & e e @ e e A 5 60 T D)
21 C 14631 ROD -1lift. . « c el ))e e 000 e cee o ssime s s e e e e one S |
92 132=" 310 PIN - cotter 1/8°81"ZP .. cccceocccccs ! el
23 C 14602 oD
24 C 10952 el
25 141- 56 2
26 129- 105 2
27 C 11985 2
28 C 14235 1
29 G---125%71 LERVE = Hft 70d . o cceoccesessacsossossocnescossaen 21
30 131- 165 i - lock 1/2" NC hex ZP ............ S I ot earel
31 1115310 OLT - 3/8" x 1" Rd. Hd. SquareNeck 71 0 ol S S R |
32 C 142 DECK - rotary mower 38"...... S et i e S L T |
33 131- NUT -1lock 3/4" NFhexXZP..vecovocoees » IRy - . ey D
34 A DECAL - "CAUTION SPINNING BLADE" .. ... o % @ o8 o e ik el
35 € DECAL-"ASA"Safety.............................2
36 € 19 DECAL &' NOSTEP" ¢ ¢ o s o+ si4 o o2 R N W W R 2

Printed in U. S. A. June 1969



14




1S

CASE ROTARY MOWER, GRADER BLADE AND DUMP CART
MODEL F 44, 44" ROTARY MOWER
442 AND 444 COMPACT TRACTORS

REF. PART NO. DESCRIPTION REQ'D.
1 C 14272 GUARD - deck belt, LLH, ¢ .ceeeecococcccsccccns S Aoal
2 C 14273 GUARD - deck belt, RH. ....... vl loye S o [ el is o wim s s BusTeks 1
3 C 14603 COVER - deck belt, front ... .ccecececeeee R eyoRe seevaraterd
4 187- 1036 SCREW - 1/4" x1/2" self-tapping heX ....eecececcccces 10
5 C 14894 BELT - mOwer drive . . v e e oo e oo e eee ceeccccsecssccen 1
6 C 12252 PULLEY - mower deck drive. .. ... S 518 e wre lsl e, ® e e e e o Rl
7 C 10919 BELT - mower deck driven. .. ... . o5 susyeiets olme 8w S |
8 131- 178 NUT - lock 3/8" NChexZP....ceovnvn oA . PR p rer
9 195- 522 WASHER - plain 3/8" ZP ..... o oo 5 exoifs B s e e e e e e ] O
10 C 12251 PULLEY -deckidler . « ¢ c e « o o K2 ams ei 5o aTe e dile e elee aastell
11 C 14768 SPACER -idlerbracket « c e e e o v e eeeeocecscs B A |
12 C.=12267 LINK ="bottom Hft-L.H. s % « s 607 e 0 o s S e AT L et s i e
13 C 14731 BRACKET - deckidler. ... ... AN s.0 0 © ola e 2O |
14 C 14482 SPRING - deck idler. « « e « o o » oot ol s & ieine o b e PRPE et |
15 C 12253 PULLEY - mower deck .. .... L s e
16 126- 19 KEY - Woodruff #11 .. ..... N o s o sFagene s 5 ele A
17 C 10898 PIN - safety «........ @ ............. R A
18 195- 530 WASHER - plain 1/2" Z PRI TS ey ) S R B~ slsietale B
19 C 12328 ROD - lift adjust . ... N5 s'e o 000 sleie s o s se o R |
20 C 14265 PIN - clevis 1/2". . , ....... AT 3
21 C 12330 ROD - lLift ..... %.} .............. T g e
22 132- 310 PIN - cotter 1/8" SR ts aiis el areede e o8 o''s vie6 Bus & WEeLekioke 7
23 C 14602 LINK - center e e o » AT R TR B AP S
24 C 10952 2
25 141- 56 2
26 129- 105 2
27 C 11985 2
28 C 14235 1
29 €. 125M1 1
30 131- 165 1
31 111- 317 1
32 C 14238 DECK - rotary mower 38", .. v o eeeeen 1
33 ~ 131~ & UT -lock 3/4" NFheXx ZP. ceeeeasosccsces elels s sisgeleliare .3
34 A 1 DECAL - "CAUTION SPINNING BLADE" . ¢ e e ¢ e e e e e e es shel &
35 C DECAL - "ASA" Safety . v oo eeeocens i & s W D
36 C\1 DECAL - "NOSTEP" ., . .eee.. e ket w6 6 e & sus SRR~ 2
Printed in U. S. A. June 1969



16

USED ON MODEL F40 S/N 49858 AND AFTER
USED ON MODEL F42 S/N 47117 AND AFTER
USED ON MODEL F44 S/N 48483 AND AFTER

USED ON MODEL F40 PRIOR TO S/N 49858
USED ON MODEL F42 PRIOR TO S/N
USED ON MODEL F44 PRIOR TO S/N




17

CASE ROTARY MOWER, GRADEXR BLADE AND DUMP CART

220,
REF. PART NO.
1 C 10463
2 C 12264
3 12088
4 C 12256
5 C 14813
6 C 14811
7 C 14978
8 C 12236
9  113- 267
10 195- 522
11 129- 103
12 131- 179
13 192- 21
14 193- 30
15 175- 420
16 C 14262
17 C 14264
18 C 14269
19 C 10898
20 C 14869
20 C 14868
21  111- 362
22 192- 21
23 129- 103
24 C 14482
1 129- 103
2 192 21
3 <5
4
5
6
7
8
9
10
11
12
13
14
15 C 10898
16 113- 258
17 C 12218
17 C 12219
17 C 12281
17 C 12282

Printed in U, S. A.

DRIVE ASSEMBLY

222 AND 442 COMPACT TRACTORS

DESCRIPTION REQ'D
PULLEY -idler drive e« ¢ e e e c o e e e e e s e o osoosossoscsssese 2
BUSHING - idler pulley « « e e e e c e e e s coeoecccoscscccces i
SPACER - idler pulley « e+ cceocecece oe aremen e s e 1
BRACKET - PivOt R.H, « c e e et ceveseneeecccncnconnnns 1
BRACKET ASSEMBLY ¢ cccccceccccsccsscsscssccscsoscscsccsce 1
BELICRANK ¢ ccccccccoecoccccccccscce elo e & 0ie e o R |
SPACER -bellcrank ¢« ¢« ¢ e e e o s s e o s 000000 e oare s uimew s e 6. o1
SPACER -idlerbracket « c ccccccecoccccocccccsccose oo el
BOLT - 8/8" 54" NC hex ZPlcss s% cainsevsvcnesrassnoss 2
NWASHIE - DINAE S78" ZP% d odesn «hnm n Bhse a'n ‘s 4as ohw s elarde pd
NUT -3/8"NCheXZP e e evecececsscssccccsscanssscns 1
NUT - 10ck 3/8" NC heX cccecceceyigococsscsssscsacscnns 1
LOCKWASHER - 3/8" ZP « ¢« ... N5 0. & o & PR vk ele e 2
LOCKWASHER - 3/8" internal tooth\\ & « e e e e e e 0 e e v e se ot l
SCREW - 3/8" x 3/4" NC truss Read\™ « « ¢ e e e e cacecesnsns 1
PIVOT - adjusting rod ... @ .................... 1
ROD - belt tension .« . . o NN s 6 e B e Ee s 8 ekei e b e 1
NUT - belt tension - .« ¢ s e o o Tholloje wimis o o & e o 5010 a0 s 1
PIN - safety «««... A PRI R ccocseas 2
BRACKET - mower, ERH, ccecececocccccscnccsns 1
BRACKET - mo nting LH., «cccccceccccccacsccns L
BOLT - 3/8" d. Hd. Square NecK « « « « « « J ors e s ATy g 2
LOCKW ASH 7D Mianclee oiieio) 0 "2 SEsEafeTs: 5 Bme 8 1615 ¥x@ o rolenn ol
NUT = 3/ TP =« a5 s se a5 su ston 06 » ddialovbslewes 2
SPRING /20N e\ %5 s s o ¢ 0.8 .0 a5 oo ssisesiessssesesessae:s 1
S Q
@% E ASSEMBLY
T -8/ " NCHORZP ., .nueenmeoinsuomnsadnssinssses 6
EWABHER « $/8V LR . . .. uisoonibunssaqges vassess 6
BRACKET - pIvob Lell, V', . . . . s smeiamsnpnonvanusnsy 1
BUSHING - idler pulley . . . .. ....eeueeeeaacoccacnnnns -
PULLEY - 1dler, , ... .5, ¢ o o850 s svreiiosscocscsssns 2
SPACER - idler pulley , ;47 .Vl ssccsocvonsssssssios ome 2
CLARRD = TDE | ., 5 o v d s s bms & 5 8 onn x50 % & NR By 1
NUT + belttenslon , [l cwdseesenibrnaescsgsatonss 1
SPACER |, |0 vnie it s osidsss @000 e Sus s s A SR 2
PNOT ~ aliust Pod ..o U, se sogms v smGBh b wsn s si's winn 1
ROD o belt tenSion ............................... . 1
BRACKET - pivat RH, | . .. .cceeieeannncocace s 1
BOLT ~ 3/8" x 2-1/2'"NOBEX &P, .., . . ccccncsannsuolhocs 1
BOLT - 3/8" x 1" Rd. Hd. Square NeCK ZP _ |, _ .. .. .00 veunn 4
PIN - salety 5, .. P S - oy PSRy 2
BOLT - /826" NChex 2P & .. ..c..coWassbiossross 1
BRACKET - mounting R.H. (220 and 222) | , . . ... oo veveennn 1
BRACKET - mounting L.H. (220 and 222) |, . . ... .0 ceeuenn A
BRACKET - mounting R.H. (442) |, ... .......ccc0cuecaunes 1
BRACKET - mounting L.H. (442) .. ... 0. e e eeeceons s seal
June 1969






19

CASE ROTARY MOWER, GRADER BLADE AND DUMP CART
MODEL F50 AND F54 GRADER BLADE
220 222 442 AND 444 COMPACT TRACTOR

REF. PART NO.
1 C 10870
1 C 14442
2 C 10873
3 C 10968
4 25- 108
5 C 11049
5 111- 342
6 C 10921
7 195- 538
8 C 10896

9 129- 103
10 113- 447

11 92- 8
12 11- 516
13 92- 5
14 25- 105
15 132- 48
16 C 10888
17 C 15265
17 C 15027
18 C 10952
19 C 14601
19 C 12328
20 C 10820
21 C 10898

24 C 14474
25 C 10965
26 C 10966
27 C 108
27 C

3

Printed in U, S. A.

DESCRIPTION REQ'D.
BLADE ASSEMBLY - 44" 220 and 222+ c s s e e s cccccccc oo 1
BLADE ASSEMBLY - 54" 442 and 444 « « « - e s e o co v oo e sieisi]
PIVOT -blade e ccocoooeeccossssssscscocssscccascscse 1
SHOE - SKid e s s e ceocevssssesscccccsccssncccccccsse 2
NUT - 1/2"NC HeX ¢ - cceooesescscccccccccncccnccce 5
BOLT - 3/8" x 10" NC Rd. Hd. Square Neck« s s ceoccccccces 1

(use with C10921 trip spring)

BOLT - 3/8" x 1" NC Rd. Hd. Square Necke « = e cococe e o1
SPRING - tripe s scecsesescscscscecccaccs (ke e o m0nee 1
WASHER - 3/8" Plain « e ceccessecccccecccaceccccces 1
WASHER - CUp s cccssscescococcncccsccccs e e cee e 1
NUT - 3/8" NC HeX ¢ + s v o eseececesoncccs sl 5 laitei o o= @zolle 1
BOLT - 1/2"x 3-1/2" NC Hex .« -« D\N\¢ ¢ sl et Tel i) (@ e w0 0) @ 1
LOCKWASHER - 3/8"« ¢ e a0 ecees N\ ¥ o o5 5% es S ter e B o e 1
BOLT - 5/16' x 1'"NC Rd. Hd. Sq CK eecococcens e+ 8
LOCKWASHER - 5/16" ¢ ¢ ¢ o « &0 e e e e 0o vevenenee o s oo oal
NUT - 5/16'" NC Hex - - =< @ ..................... 8
PIN - cotter « ¢ e e e o oo X ..................... 2
PIN - locking « e« e« ¢« S

FRAME - grader
YOKE - clevis. -
ROD - front m

EDGE - cuthing - « s c e s s ssacoossnoscsncescasscscns

EDGE - cutting 54" e« s e s cccocccssccccacacnccsosnce 1

DECAL"”CASE"ooo.oaooo.too..o--o---ou ooooooo .1
June 1969






21

CASE ROTARY MOWER, GRADER BLADE AND DUMP CART
MODEL E60 DUMP CART
220 222 442 AND 444 COMPACT TRACTORS

REF. PART NO.
1 C 13788
2 C 13547
3 131- 176
4 195- 2027
5 C 11942
6 C 13859
7 113- 111
8 131- 178
9 113- 206
10 C 14072
11 C 14073
12 195- 533
13 321- 264
14 C 14221
15 A 70066
16  219- 1
17 C 13920
18 C 14080
19 132- 306
20 C 14081
21 C 10531

Printed in U.S.A.

DESCRIPTION REQ'D.
BODY® ®c°*c®ceccceeococsecccoseccesscocsscsscscscescoscocssocs 1
TAILGATE ..................................... 1
NUT - lock 5/16" NC Hex Zinc Plated *****cccccecceeccen. 1
WASHER - 11/32n ID Zinc _Plated ........ D A 1
SPRING - release ................................ 1
LEVER_ release ................................. 1
BOLT - 5/16" x 2-1/2" NC Hex Zinc Plated = ==+ 1
NUT - lock 3/8'" NC Hex Zinc Plated=- -+« - R I <-4
BOLT - 3/8" x 3/4" NC Hex Zinc Plated =+ ccccceceeeen
TONGUE = front .................................
TONGUE -~ TEAIr ® °® ® ®* ***® e e 0o 00 e 0000 ec00es0000s00e0 000
WASHER - plam 1n ® © 0 0 0 00 o 0 06 0 00 0 0 00 006 000000080 0 00
DECAL .....................
BUSHING = flanged --------------
WHEEL - centered hub (used with C
FITTING - lube ooooooooooooo

SHAFT - axle 34-21/32'" (uged
PIN - cotter 3/16" x 1-3/4
SPACER - wheel (used wifir<
WHEEL - offset hub (use

June 1969



NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
A 70066 21 15 C 12219 17 17 C 14262 17 16
A 70404 11 34 G 122386 17 8 C 14264 17 11
A 170404 13 34 C 12236 17 9 C 14264 17 17
A 70404 15 34 C 119249 17 3 C 14265 11 20
A 170514 9 28 C 12249 17 6 C 14265 13 20
A 70524 5 26 C 12251 11 10 C 14265 15 20
A 170524 7 26 C 12251 13 10 C 14269 17 8
A 170524 9 26 C 12251 15 10 C 14269 17 18
C 10463 17 1 C - 12252 11 6 C 1427 17 7
C 10463 117 5 C 12252 13 6 C 14272 13 1
C 10531 21 21 C 12252 15 6 C 14272 15 1
C 10807 5 1 C 12253 11 15 C 14273 13 2
C 10807 7 1 C 12253 13 15 C 14273 15 2
C 10807 9 1 C 12253 15 15 C 14275 11 2
C 10808 5 8 C 12255 17 3 C 14276 11 1
C 10808 7 8 C 12256 17 4 C 14359 5 16
C 10808 9 8 C 12256 17 12 C 14359 7 16
C 10810 5 3 C 12261 5 6 C 59 9 16
C 10810 7 3 C 12262 7 6 4381 7 17
C 10810 9 3 C - 12262 9 6 14361 9 17
C 10820 19 20 C 12264 17 2 Q@ 4375 7 15
C 10822 5 10 C 12264 17 4 14375 9 15
C 10822 7 10 C1.::12267 @c 14429 5 17
C 10822 9 10 C 12267 y  C 14430 5 15
C 10870 19 1 C 12267 C 14440 19 27
C 10871 19 27 C 12281 C 14442 19 1
C 10873 19 2 C 12282 C 14474 19 24
C 10888 19 16 C 12328 C 14482 11 14
C 10896 19 8 C 12328 C 14482 13 14
C 10898 11 17 C 12330 C 14482 15 14
C 10898 13 17 C 125 C 14482 17 24
C 10898 15 17 C o C 14601 19 19
C 10898 17 15 C C 14602 11 23
C 10898 17 19 C 14602 13 23
C 10898 19 21 9 C 14602 15 23
C 10899 5 2 571 C 14603 11 3
C 10899 7 2 12571 C 14603 13 3
C 10899 9 2 C> 12571 C 14603 15 3
C 10919 13 ( :) C 12627 C 14608 9 29
C 10919 15 % C 12664 C 14630 11 19
C 10921 19 6 C 12664 C 14630 13 19
C 10942 5 C 12664 C 14631 11 21
C 10942 C 13165 C 14631 13 21
C 10942 9 11 C 13165 C 14731 11 13
C 10952 11 24 C 13165 C 14731 13 13
C 10952 13 24 C 13547 C 14731 15 13
C 10952 15 24 C 13788 C 14768 5 24
C 10952 19 18 C 13859 C 14768 7 24
C 10965 19 25 C 13920 C 14768 9 24
C 10966 19 26 C 14072 C 14768 11 11
C 10967 19 24 C 14073 C 14768 13 11
C 10968 19 3 C 14080 C 14768 15 11
C 11049 19 5 C 14081 C 14811 17 6
C 11942 21 5 C 14221 C 14813 17 5
C 11985 11 27 C 14235 C 14868 17 20
C 11985 13 27 C 14235 C 14869 17 20
C 11985 15 27 C 14235 C 14893 11 5
€ 12177 5 9 C 14238 C 14893 13 5
c. 12177 7 9 C 14238 C 14894 15 5
C. 12177 9 9 C 14239 C 14978 17 7
C 12218 17 17 C 14262 17 10



NUMERICAL INDEX

23

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NoO. NO.
C 15027 19 17 191~ - 178 15 8
C 15265 19 17 131- 178 21 8
131- 179 17 12

HARDWARE CODE NUMBERS 9o i'ge 15 o
11- 516 19 12 132- 48 19 15
15- 612 5 4 132- 306 21 19
15- 612 7 4 132- 310 5 13
15- 612 9 4 132- 310 7 13
25- 105 19 14 132- 310 9 13
25- 108 19 4 132- 310 11 22
92- 5 19 13 132- 310 13 22
92- 6 5 7 132- 310 15 22
92- 6 7 7 138- 2033 5 18
92- 6 9 7 138- 2033 7 18
92- 8 19 11 138- 2033 9 18
111- 317 11 31 141- 56 11 25
311~ 317 13 31 141- 56 13 25
111- 317 15 31 141- 56 15 25
111- 342 19 5 141- 56 19 23
111- 362 5 19 175- 420 17 15
111- 362 7 19 187- 1036 11 Q
111- 362 9 19 187- 1036 13 @
111- 362 17 14 187- 1036 1 4 Q
111- 362 17 21 192- 20 g\go
113- 11 21 " 192- 20
113- 103 5 25 192- 20 23
113- 103 7 25 192- 21 % 20
113- 103 9 25 192~ 21 & 20
113- 206 21 9 192- 21 @ 9 20
113- 257 17 13 192- 17 2
113- 258 17 13
113- 267 17 22
113- 447 \ 0 17 14
115- 206 05 8 5 14
115- 206 : 108 7 14
115- 206 108 9 14
126- 19 522 11 9
126- 19 522 13 9
126- 19 522 15 9
129- 102 522 17 10
129- 102 530 11 18
129- 102 530 13 18
129- 103 530 15 18
129- 103 533 21 12
129- 103 538 19 7
129- 103 2027 21 4
129- 103 1 21 16
129- 103 17 23 321- 264 19
129- 103 19 9 321- 264 21 13
129- 105 11 26
129- 105 13 26
129- 105 15 26
131- 165 11 30
131- 165 13 30
131- 165 15 30
131- 172 11 33
131- 172 13 33
131- 172 15 33
131- 176 21 3
131- 178 11 8
131- 178 13 8




Hi-Liter 3000 7-69

.......



